


Pozice Obj.číslo Popis Počet

2 11402-502810-000 Support -Output 1

3 04-32114-253 Screw with Washer 3

4 09-32182-253 Screw/GB/T 9704/M6×25 2

5 09-32179-253 Screw/GB/T9704/M6×20 4

6 11402-505170-000 Oil Bearingφ23.5×20 6

7 11530-502210-000 Aluminous Pipeφ26×745 1

7-1 11530-502230-000 Aluminous Pipe 1

8 11530-504010-000 Drive Shaftφ8×755 1

8-1 11530-504210-000 Shaft φ8×755 1

8-2 11415-500910-000 Connection Shaft20CrMo 1

9 11502-425620-C20 Handle 1

10 03-01110-353 Nut Gb/T41-2000/M5 1

11 11404-532140-JR0 Pothook 1

12 11404-532150-JR0 Support 1

13 04-15119-253 Screw/M5×16 1

14 11502-411690-JR0 Clip 2

15 04-15182-253 Screw M6X25/GB/T70.1 4

16 11506-424360-000 Up Plate 1

17 11506-424370-000 Middle Plate 1

18 11506-424450-JR0 Support 2

19 11506-424380-000 Down Plate 1

20 04-66180-253 Screw/M6X22 4

21 11401-532790-KD0 Up Plate 1

22 11401-532720-JR0 Protection Plate 1

23 06-65507-253 Screw/GB/T 845-1985/ST4.8×14 1

24 11501-532420-K10 Small Blade 1

25 11503-532430-JR0 Plate 1

26 06-04420-253 Screw ST4.2×32 2

27 11503-532440-KD0 Down Plate 1

28 11402-503030-000 Gear Box Assyφ26×9T 1

29 11502-651070-JR0 Cover-Nylon Cutter 1

30 11501-650210-K30 Spring 1

31 11501-651410-CA0 Nylon Line 1

32 11501-650230-JR0 Rope Shaft-Nylon Cutter 1

33 11501-650240-000 Protection Cover-Nylon Cutter 2

34 11501-650250-JR0 Support -Nylon Cutter 1

35 11401-651030-JW0 Three Teeth Blade 1

36 11530-505090-000 Pin Handle 1

37 11402-571990-000 Spring 1

38 11530-501320-000 Pin 1

39 11401-501330-KD0 Pin Support 1

40 04-15186-253 Screw/GB/T 70.1/M6×35 1

Spare parts list for RPB260 Transmission



41 11530-501340-000 Conection Set 1

42 11530-501350-000 Handle 1

ZC1 11501-532710-JR0 Protection Plate 1

ZC2 11406-650100-000 Bump Head 1

ZC3 11530-505080-000 Conection Set 1





Pozice Obj.číslo Popis Počet

2 11605-164350-JR0 Air Filter Knob 1

3 11404-162120-JR0 Cover-Air Fiilter 1

4 11404-164150-000 Sponge-Air Filter 1

5 04-15136-253 Screw/M5×55 4

6 07-01110-B13 Washer φ5×14 1

7 11402-164120-K20 Spring Choke 1

8 07-01100-B13 Washer 3

9 11404-162070-000 Inbuilt-Air Filter(Short) 1

10 11404-162060-000 Inbuilt-Air Filter(Long) 1

11 11402-164470-000 Choke Lever Cover 1

12 11404-164140-000 Choke Knob 1

13 11404-164170-JR0 Air Filter 1

14 11401-250400-000 Carburetor 1

15 11401-250600-000 Carburetor Gasket 1

16 09-32126-253 Screw/M5×25 5

17 11401-164180-JR0 Intake Pipe 1

18 11402-164190-000 Washer-Intake 2

19 11401-164340-JR0 Insulated Plate 1

20 10531-226300-000 Spark Plug 1

21 11402-550110-C20 Cover Cylinder 1

22 11402-550100-C20 Plate 1

23 04-15113-253 Screw/GB/T70.1/M5×8 2

24 09-32122-253 Screw/M5×20 13

25 11401-121110-JZ0 Cyliner 1

26 11401-302000-000 Washer-Muffler 1

27 11401-301500-JW0 Muffler 1

28 07-11109-B13 Spring washer 2

32 11402-226200-000 Ignition Assy 1

33 11402-124010-NP0 Crankcase Side Cover 1

34 16-04113-B10 Pin 4

35 11402-500010-000 Screw Clutch 2

36 07-17210-B10 Spring washer 4

37 11401-500100-000 Clutch Assy 1

38 11402-501920-000 Spring Clutch 2

39 03-01300-354 Nut 1

40 11401-220100-000 Flywheel 1

41 52-01324-900 Seal Oil Gb/T 9877.1 2

43 11402-124050-000 Right Crankcase 1

44 28-04002-B10 Key Fly Wheel Gb/T 1099 1

Spare parts list for RPB260 Engine



45 26-06322-C30 Deep Groove Ball Bearing 2

46 11403-120000-000 Crankshaft Assy 1

47 10201-144100-000 Needle Bearing Ball Clip 2

48 30-11205-C30 Needle Bearing Ball 1

49 11401-140020-000 Ring Snap 2

50 11401-140010-000 Piston Pin 1

51 11401-142100-JZ0 Piston 1

52 11401-143100-000 Piston Ring 2

53 11401-124000-000 Cylinder Gasket 1

54 11402-124040-000 Crankcase Gasket 1

55 11402-124030-000 Left Crankcase 1

56 11402-333890-000 Small Pulley 1

57 11402-333010-000 Start Assy 1

58 09-32119-253 Screw/M5×16 3

59 11260-265700-000 Fuel Cap 1

60 11404-264000-000 Fuel Tank 1

61 11402-265150-000 Support Fuel Tank 1




